Caterpillar assembly #2790685 drawings for  793F AC Truck.
* Last version maybe changed.
12

Service Equipment And Supplies Assembly 279-0685 Service Center GP(Caterpillar 793F AC truck)

Part NO. 279-0685
Name Service Center GP
Section Service Equipment And Supplies
Modifier -
SNP EMD IESCN SEBP60010772
Updated 2017-10-13
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

KPM Parts have excellent quality Guarantee.

CAT 793F AC Service Equipment And Supplies 279-0685 Assembly

279-0685 Service Center GP , S/N EMD1-UP, Without Oil Renewal System , AN Attachment
Model: Caterpillar 793F AC
Catalog: Truck
Section: Service Equipment And Supplies

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
1 4 284-5368 284-5368 Fitting AS QUICK DISCONNECT 1 N
1 5 284-5370 284-5370 Fitting AS QUICK DISCONNECT 2 N
1 090-8247 090-8247 Block M10X1.5-MM M 1 N
1 7 300-8495 300-8495 Receiver FAST Fill FUEL 1 N
2 8T-3490 8T-3490 NUT-WELD M10X1.5-THD M 1 N
1 9 305-2171 305-2171 Fitting AS QUICK DISCONNECT 1 N
2 21 091-0081 091-0081 Spacer 10.5X20X10-MM THK 1 N
1 9S-4181 9S-4181 Plug 1-5/16-12-THD 1 N
2 35 397-9301 397-9301 WASHER-HARD 11.5X20X15-MM THK 1 N
1 38 5P-7468 5P-7468 Clip SLOT 1 N
1 39 5P-7469 5P-7469 Clip TAB 1 N
1 40 5P-8444 5P-8444 Grommet 37-MM ID 1 N
1,2 41 6V-1572 6V-1572 Clip SLOT 4 N
1,2 42 6V-1573 6V-1573 Clip TAB 4 N
2 44 6V-1867 6V-1867 Clip SLOT 2 N
2 45 6V-1868 6V-1868 Clip TAB 2 N
2 46 6V-1869 6V-1869 Grommet 65-MM ID 2 N
1,2 47 6V-1889 6V-1889 Clip LOOP 2 N
2 49 6V-6782 6V-6782 Clip SLOT 3 N
2 50 6V-6783 6V-6783 Clip TAB 3 N
2 51 7X-7729 7X-7729 Washer 11X25X3-MM THK 2 N
2 52 8T-2501 8T-2501 Bolt 3/8-16X2-IN 6 N
1,2 53 8T-4121 8T-4121 WASHER-HARD 11X21X2.5-MM THK 25 N
1,2 54 8T-4133 8T-4133 Nut M10X1.5-THD M 5 N
1,2 55 8T-4136 8T-4136 Bolt M10X1.5X25-MM M 6 N
1,2 56 8T-4137 8T-4137 Bolt M10X1.5X20-MM M 9 N
1 57 8T-4139 8T-4139 Bolt M12X1.75X30-MM M 1 N
2 58 8T-4183 8T-4183 Bolt M12X1.75X40-MM M 5 N
2 59 8T-4184 8T-4184 Bolt M12X1.75X45-MM M 2 N
2 60 8T-4185 8T-4185 Bolt M10X1.5X50-MM M 1 N
2 61 8T-4192 8T-4192 Bolt M12X1.75X25-MM M 2 N
1,2 62 8T-4194 8T-4194 Bolt M12X1.75X50-MM M 12 N
1 63 8T-4195 8T-4195 Bolt M10X1.5X30-MM M 4 N
2 64 8T-4196 8T-4196 Bolt M10X1.5X35-MM M 3 N
1,2 65 8T-4223 8T-4223 WASHER-HARD 13.5X25.5X3-MM THK 26 N
2 66 8T-4244 8T-4244 Nut M12X1.75-THD M 3 N
2 67 8T-4896 8T-4896 WASHER-HARD 10.2X18.5X2.5-MM THK 6 N
S: EMD / EMD (1 ~ 99999)
: (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) I: Refer TO Hydraulic Information System M: Metric Part Y: Separate Illustration

*Assembly 279-0685 Service Center GP Suitable for 793F AC Truck Service Equipment And Supplies
*Original 279-0685 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 279-0685 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

KPM Parts have professional services.

KPM Parts global.